SHEET METAL—FENDERS, HOOD, DUST PANS, ETC.

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION NUMEBER F47  F47C  KI0O
18,200 - HOOD HINGES
Hinge, Right .| . : . 200634 x
Hings: Lot 'J used up to Serial F47-5167, K100-11654 } e E
Bolt, 1/4Y - 20 x 5/8" Fl, Hd. S51.. . A ooHon 390 -
Lockwasher, 14" Ext, Tooth Cts'k. ,,{t° Hood 51“35}...,.. 391 =

Flatwasher, 5/16" Lg. ceoveasancaca e 300

Bolt, 5/16" - 24 x 3/4" Hx. Hd. ... e 224
: to Hood i
Lockwasher, 5/16" Med., ....evess....|02ar Cross Bracej 240

Flatwasher, 5/16" LE. ....cas iy ATOLD DO 300
Lockwasher, 5?15" TERE o4 A A tofCowliSidos S| St emns s 240
Nut, '5/16" - 24 HX: seersaren for Weldbolt Jobsf 189
Bolt, 5/16" - 24 x 1 1/4" Hx, Hd. N 418
' Bolt, 5/16" - 24 x 3/4" Hx. Hd. . to Cowl Sides o 224
Flatwasher, 5/16" Lg. .vvssssass.]for Clinch N¥ut Jobsf.. 300
Lockwasher, 5/168" Med, c.ucevvess .e 240

Spring, & 3/8" long x 13/16" Diam, ...cveue-. A e TSPt oo o L0V 1]

Hinge, Right .{ . 202032
Hinge, Left .. used after Serial F47-5167, K100-11654 I' 202033
Bolt, 1/4" - 20 x 5/8" F1. Hd. S1. .. ok 390
Lockwasher, 1/4" Ext. Tooth Cts'k. ,.{tﬂ Hood BidEE}..._ 391
Bolt, 5/16" - 24 x 3/4" Hx, Hd, .. 13 224
Flatwasher, 5/16" Lg. ...... B to Hood }.... 300
Lockwasher, 5/16" Med, ........... |R202F Cross Brace] 240
FlatWﬂSherJ 5}"’16.1 Lgl- % E RS EES NS - SRR EDG
Lockwasher, 5/16" Med. ...euoceo.. L S 240

Nut, 5/16" — /B4 HX. ceceseaseaea.|@0WL Sddes| 0 . 189
Spring, 6 3/4" long x 1 7/16" DiaM. +.ceveu.a. ceresesrensss 202058

18.250 - HOCD PROP

Prop, Right ss.sus : o cearsas 201834
PEor IS e A {up to Serial F47-5167, Klﬂﬂ—llﬁ&d} _______ SoT6aE
Prop, Right ..... p A N e I e 2020324

| Prop., Left ......]after Serial F47-5167, E100—11654}..*"_I T
| Bolt, 5/16" - 18 x 11/16" Hx. Hd. .... = 397
Lockwasher, 5/16" Med. .......... i g 4 240

RAESN 6/ B A= 1 Pax g s ssnmeen siis| BpJeshiSnield i 205

Bolt, 1/4" - 28 x 19/32" Ov. Hd, S1. Spec. . ves 201937
SBprinpwasher, SPEC. ssisssavsscassansnnns A to eee 201936
Fockwagharseelz AN Mo d SsE i o Su B S ek Upper f | 190

Nut, 1/4" = 28 Hx. SPEE. covevnvrnnnns ver...| Bracket| = 951

18.252 - HOOD PROFP BRACKET
Bracket, used up to Serial F47-5167, KIOO-11654 ....0.0.... 202036

Bolt, 1/4" - 20 = 1/2" Truss Hd. 5l. ..c....... e e e 3208

Lockwasher, 1/4" Med., ...cvciiniinncccsnimccacnnnnnnt - 190

Nutl 1_}';4"-20 H-x- LR R R R E R R F R R R R R R R R EE TR 203
INSTRUMENTS

19,100 - INSTRUMENT PANEL CLUSTER
Cluster (includes all Instruments, Lens and Trim Panel) ,,, 201383

Cluster (includes all Instruments and Lens) ... eececressas 201812
Bolt, 174" — 20 x 1/2" Rd. HAd: Bl. sivevnsesscescaonasas 320
E‘crewj ND' 12 = 14 I EHBIr Binﬁ' Hd- Sll R E R RE RS ‘lgT
R Y Y o T T R S A B DGO DO DE B0 B 0s e s 243

B G OO o e e R e HEROO ARG OO S R R

[N NN b3 B2 BB T D G e e

Lol - B

I

[ S s T 2 - NN Nt S Ay P |

O S b3 B N G O el e ]

HEWI -

GRS R I T SCN . . - N S

[ R o S B T T T e S ]

= e b

(e el = I

Wita i US.A

18
19



19 INSTRUMENTS

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTIOM NUMBER FA7  F47C K100
19,100 - MNSTRUMENT PANEL CLUSTER {(CONT'D.)
Lockwasher, 1/4" Ext. Tooth ........... AO000 BoaOnEA50.0 0 avo 3 3
Plate, Trim ......... A OOG000 GO oo Sa S A OO0 DG O e RO O 202095 1 1 -
Screw, No, 8 - 32 x L/4™ Rd. Hd. 5L, savercesnns serreans 310 1 1 -
Lockwasher, No. 8 Ext. Tooth ..sveeecscncrsss carrrnnsann 447 1 1 -
19.110 - INSTRUMENT PANEL CLUSTER LENS
L S tele sl aln s ale & F B R R R B A E R EE B SR S S A mEa e maEEoE wE kR R s R RE R omom EUEUQE 1 1 =
Lens (Dial Face Intepral) .......... Aodnoods coooaron0n0na0D 201814 - - 1
Gasket ..ceremnincisas Tt aralat s alaleln e s rlxls eleiml=lslaTaale carrarns 2020907 =
G{Lsket d Edd & k4 FdEFEFESBREY R TR R YRS L RC I RE BE R B N B L R L L L 2{‘]1315 1
19.120 - QIL PRESSURE GAGE
Gape B S0 D Lhe SR ErE e s s e e S L S B 1 1 -
Gﬁg@, 1B Ly e e Ta e e o o o w1 T B E R R E S EESEELE N 2024893 1 1 =
Serew, No. 8 - 32 x 174" Rd. Id. IR T SRR TR e 310 - 2 -
AR snssnsrarensncsanssssss 30000 OE o0 D e O O O e essansans 201539 = - 1
Scrow, No. B = 32 x 174" Rd, Hd., Cr. Rec€. ..cvsansrancns a57 - - 2
Hut, Ho. 10 = 32 Hx. (TE].‘miI'Ill].j ........... LR " 202 = i 2
Lﬂﬂkwﬂsher, Mo, 10 Int, TOoOth .cissenssrssnspammancens R 259 = 2
19,125 - FUEL GAGE
GﬂgE EE B E R EE R R E IR EE N EE R R B Rk E R B BB B EE B E N BN EEE W EE EEEEEE SRR 200471 1 1 —
Serew, No. B = 32 x 174" Rd, Hd, Bl. ...ccuivasasnnrsnnns 310 2 2 -
Gﬂ.ge W omom R B E R S OB E & BB S B B EE EEEEE N EEoEE RN R EE R Ak B E O EREE DR EE LI 2'01545 = = 1
Screw, No. 8 - 32 x 1/4" Ad. Hd. Cr. Bec, .cvevancaaa . 357 - - 2
Nut, HG. 10 — 32 Hx. (Terminnl} TR R I PR 202 = - 2
Lockwasher, Wo. 10 Int. Tooth ...evecenacess wla{eTaatetefeTelzRe e 259 - - 2
10,130 - WATER TEMPERATURE GAGE
Gﬂgﬂ ......... SR B B E BB S B EE E B EE NN EE R Ew R L R 200453 1 1 =
Sﬂrew, No. 8 - 32 x lféh Rd. Hd. Ble ssrssnscrnna PRI 310 2 2 -
Gﬁ.ge S F B B E B B E R B E LA R E e oE oo R R IR 201543 = - 1
Serew, No. 8 — 32 x 1/4" Rd, Hd. Cr. Rec. ...ievevannnans 357 - - 2
N“t. No. 10 - 32 Hx. {Tﬂrminﬂl} F 8 F FEEEE T EE S AE o mEE s w e 202 = = 2
Iﬂckwaﬁher, No., 10 Int. Tooth c.icvennannans PR R A 259 = L 2
19.135 - AMMETER
ANMELEr & cosassanrisrams s enenesnsss S EE & F BB B AR EE R R E S E ' 201382 1 1 -
Scraw, No, B8 - 32 x lfd" Rd. Hd. 5. covvrennssaasasssnss 310 2 2 -
mﬂﬂtﬂr llllllll kA E R & & &4 5 N R & EEEERES L LRGBS L AL IS BL DL L 201595 o — 1
Screw, No, B - 32 x 1/4" Rd. 1m Cr. Rec. seecaccaa. e asv - - 2
Nut, No. 10 — 32 Hx. (Terminal) ..icossessasrsccsansasnanss 202 - - 2
Lockwasher, No. 10 Int. Tooth ssiecescccasss tessmss e 209 - - 2
18,140 - SPEEDOMETER
Specdometel’ ..csersssssssansasssssnrnnnsnsmns srerrsr=ngesas S013TB 1 1 -
Screw, No. 8 - 32 x 1/4" Rd. Hd Sl. siiasssrncnnana ah b aln 4 i -
Specdometer .cosescsscssssnns O 4 O £ L £ 0 o P i ssassareess. S01588 - = 1
Screw, No, B - 32 x l..f'l‘j.” Rd. Hd., Cr. ROC. ..vivvveenannss 357 — = L

-T6-

Litha ks LS4




INSTRUMENTS

PART QUANTITY
GROUP HNO. MNAME, and PART DESCRIPTION HUMBER FA7 F47C  KIOO
19.145 - INSTRUMENT TUBES CLAMP
clamp R E R F R R R R R R R R R W L I B B B I L BE IR O I B B B RN R B B SR R R R 2“20“9 1 1 ol
Screw, No, 10 - 32 x SfB“ Rd. Hd. 81. ...... AATE L BB E EES 419 2 2 -
Lockwasher, No. 10 Ext. Tooth ....veeeaeecas SoodoooSunoD 294 2 2 =
19,150 - INSTRUMENT TUBES TO DASH GROMMET
T R S e L T B 3 T ) s E oy YT e o i i 5 o i A e eesss 200309 1 1 1
Rﬂtﬂ‘.iﬂﬂ'f lllllllllllllllllllllllllllllll LR IR B B B B B R R O ] EODElD 2 E 2
Screw, No. 10 - 12 x 3/8" Rd. Hd, Sl.ciisuisarssnnnsannns 311 2 2 2
19.160 - INSTRUMENT BOARD WAME PLATE (ILLUMINATED)
PO TIE Y F X B AT e ol e s almL e b il la it L8 eyt b alala m e alns s aials war s mna s 200517 1 1 -
Panel, EKaiser ........ e slalatelalalnl s nlala]nrslotn o xlnlelsinlnls olaleleislelol=sle}rts 201816 - - 1
Bolt, I/d7 — 20:x 1/2" Rd. Hd. 8l. .ceessrscnnsmscnesss 320 3 3 2
Lockwasher, 1/4"™ Ext. Tooth .......ccccucnuanens wana s avo 3 3 2
CHASSIS MISCELLANEOUS
20,000 - SHOCK ABSORBER - FRONT
SHock ADSOTHET wstasa snsanaantsosnnssnsssisesnnsesassssssn 2014920 2 2 2
L‘ﬂ‘l’![‘inut, :.EI,IIE” - 24 Hx. Sl}cﬂ. --------------- R R R R EE R R 2{:'225? 4 4 4
20.002 - SHOCK ABSORBER TO UPPER SUPPORT CUSHION
mshion llllllllllllllllllllllllllllllllll AR kE kR EEFE R 2‘]1{'14 4 4 4
e o] T e et a a2 aka e le (ol e alala alate myalalelalulehe e a s s e slels ate alale e elzle elele 201015 4 4 4
Retainer (Pilot) ...ecvascarens- e T T o o et B e e 201118 2 2 2
Lackout, 3/8" — 24 HX, SPEC. wesscsssansvasnannns esvaass 202257 2 @ 2
20.004 - SHOCK ABEORBER TO FRONT SPRING SEAT CUSHION
C'-‘Ehiﬂﬂ & & B @ B R OEE R R R RE AR R RE Ak E R RN kR kdd R REEREE RS 2‘}1Gl4 4 I'I ‘1
RE b a] T T Vet lats alalelalabe ula s|nislnln|s s s elalntsinialainialsie s lelalelels B ornoeh o 201015 4 4 4
TN m O o poono G0 0o D OO Cee SO S B e AGEOBaEEE 8D S Ea O DD . 201491 2 2 2
L DD T R e e el st oYa falale ot faLa raalataTele s sials al s nialainatarss siaasassernnrs 201492 2 2 2
Locknut, 3/8" = 24 HX. SDEC. +.ecsrstartsasnsssansnnassn 202257 2 2 b
20.010 - SHOCK ABSORBER - REAR
BROCE ABBOTHEY v csvsrsnscsssssassancnsan “alanaena sesassssas 201493 2 2 2
RehE
20,012 ﬂSHDCK ABSORBER TO FRAME BUSHING
BA b T et ala ala alalslelalataials u alen a sin nsisisieinlaie elon e o eieiae s seesns e collatd 4 4 4
Flatwasher, 15/32" x 1 1/4" x 1/16" Spec. sxvsesss eiealata 201405 a 2 a
A L e e e s e e eis [ latal v n n e m wie nlal vie) st tl s 6 aleie e e it el a et e et e halal 201521 2 2 2
HNut, ?flﬁ” =20 HX, Bl. ceciconssgsns a4 assaaa e s S00 2 2 2
L A S L e T e s o e ) ) Y S e e Y e P PR e 187 2 2 2
Gﬂttﬂr Piﬂ, 3}"‘32" X ﬂ'.u"'4” --------------- "R "EEEE R EREE] 139 2 2 2
Ee R
20.014 -SHOCK ABSORBER TO SFRING PLATE BUSHING
L = T R R PRI 201494_ 4 4 4
Flatwasher, 15/32° x 1 1/4" x 1/16" S5P8C. wveuvuewrrsess 2014895 2 2 a
Litha in US.a.

=TT =

19
20




	kfpm120075.jpg
	kfpm120076.jpg
	kfpm120077.jpg

